PUBLIC WATER SUPPLIES: PROPOSED NEW
35 ILL. ADM. CODE 604
R2018-017 (RULEMAKING - WATER)

www.ipcb.state.il.us/

SECOND HEARING, THURSDAY, NOVEMBER 16,2017 AT 9:00 A.M.
CHICAGO AND SPRINGFIELD BY VIDEOCONFERENCE
IPCB SPRINGFIELD HEARING ROOM

CONFERENCE ROOM 1244 N, 157 FLOOR RECEIVED
1021 N. GRAND AVE. E. CLERK'S OFFICE
NORTH ENTRANCE 0CT 19 2017

STATE OF ILLINOIS

PRE-FILED TESTIMONY ' W Pollution Control Board
SUBMITTED BY: mZ 1}? £ p) ’

Czlpt. Michael D. Curry, @
As an individual

803 South Paul Street
Nashville, IL. 62263

Work Ph. 618-327-8841
meurry@curryassociates.com

SUBMITTAL DATE: (4 o=T38r 20

A summary statement of my qualifications and experience is attached.

3k sk ok sk sk ok sk sk ok sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk stk sk skoskeokok skok skok skokoskokok sk sk
[...]
lowing observations:

o A switch from sulfate-containing coagulants to those
containing chloride can increase CSMR, which in turn
can create a lead hazard in water. Problems can arise even
in systems in which solder has been passivated over a

e el
REFERENCES
Allegood, J., 2005. Pitt Probes Boy's Lead Poisoning. Raleigh News &
Dbserver, May 8.

AWWA, 2005, Managing Change and Unintended Consequences: Lead
and Copper Rula Corrasion Control Treatment. AWWA, Denver.

Baker, P, 2007. Durham Lead Problems. Press confarence, City of
Durham, N.C., Jan. 31,

Biesecker, M., 2006. Durham Lead Fear Widens. Ralaigh News &
Dbserver; June 13, hitp://wwin.newsobserver.com/150/story/
450088.html (accessed July 6, 2006).

Boldue, G., 2006. Lakehurst Acres Residents’ Tests Indicate Lead in
Blood. Kennebec Journai/Maine Today, Sept. 20, hitp:/fken-
nebecjournal.mainetoday.com/news/flocal/3147510,shimi
{aceessed Jan, 25, 2007).

Britton, A. & Richards, W.N.,, 1981, Factors Influencing Plumbosol-
vency in Scotland. Jour. Inst. Water Engrs. & Scientists, 35:5:343,

Clabby, C., 2006, Durham Switches to New Water Treatment, Ralgigh
News & Observer, July 10, hitp://www.newsobserver.com/
1170/story/458514.himl (accessed July 22, 2008).

Dodrill, D.M. & Edwards, M., 1995. Carrosion Control on the Basis of
Utility Experience. Jour, AWIWA, 87:7:74.

Dudi, A., 2004. Reconsidering Lead Carrosion in Drinking Water:
Product Testing, Direct Chioramines Attack and Galvanic Carro-
sion. Master's thesis, Virginia Polytachnic Institute & State Uni-
versity, Blacksburg, Va.

Edwards, M., 2004. Final Report and Recommendation, Stafford
County, Va.

Edwards, M. & Dudi, A., 2004 Role of Chlorine and Chloramine in Corro-
sion of Lead-bearing Plumbing Materials. Jour. AWWA, 96:10:69.

Edwards, M.; Fergusaon, J.F; & Reiber, S.H., 1994. Pitting Corrosion of
Copper. Jour, AWWA, 86:7:74.

Edwards, M. & Triantafyllidou, S., 2008, A Critical Evaluation of the NSF
Standard 61, Section 9 Test in Relation to Lead Leaching. Proc.
AWWA 2008 Ann. Conf., San Antonio, Texes.

Gregory, R., 1385. Galvanic Corrosion of Lead in Copper Pipework:
Phase I, Measurement of Galvanic Corrasion Potential in
Selected Waters. Water Research Centre Engineering, Swin-
don, England,

Gregory, R. & Gardiner, J., 1985. Galvanic Corrosion of Lead in
Copper Pipework: Phase |, Effects of Treatment on Galvanic
Corrosion Potentials. Water Research Centre Engineering,
Swindon, England.

Granberg, J., 2006. City Water Lead Levels Alarming Regulators.
|Herald Sun, June 26, hitp://www.herald-su n.com/durham/
4-747728 html (accessed June 29, 2006).

Himdi, L; Gladwell, D.; & Edwards, M., 1994, Water Quality and Lead,
Copper, and Iron Corrosion in Boulder Water. Rept. to the City of
Boulder, University of Calorado, Boulder.

Kelkar, U.; Schulz, C.; DeKam, J.; Roseberry, L.; Levengood, T;
& Little, G., 1998. Mitigating Lead and Iron Corrosion Using the

2007 © American Water Works Association
108  JULY 2007 | JOURNAL AWWA » 93:7 | PEER-REVIEWED | EDWARDS & TRIANTAFYLLIDOU



period of decades with orthophosphate inhibitor. Pre-
liminary data and theory suggest that lead leaching is
most sensitive to coagulant type in treating waters with
relatively low Cl- and SO,2, because potential shifts in
CSMR are more significant in these situations. Lower
alkalinity might also be an important factor, because a low
buffering capacity is expected to increase the magnitude
of the pH drop at the lead anode.

* The negative effects of changing CSMR are trig-
gered not only by coagulant selection but also by other
water treatment practices, such as anion exchange for
arsenic removal.

 The effects of the CSMR on lead release into drink-
ing water are currently underappreciated and understud-
ied. The work presented here constitutes a first step in fill-
ing some of these research gaps. Additional work is needed
to determine factors in water that might ameliorate adverse
effects of higher CSMR, such as alkalinity and natural
organic matter.

ACKNOWLEDGMENT

This article reflects research supported by the National
Science Foundation under grant DMI-0329474. Parts of
this work were funded by the Greenville (N.C.) Utilities
Commission. Any opinions, findings, and conclusions
or recommendations expressed here are those of the
authors and do not necessarily reflect the views of the
Greenville Utilities Commission or the National Science
Foundation. The assistance of the Stafford (Va.) Utili-

ties Commission and the city of Durham (N.C.) is also
acknowledged.

ABOUT THE AUTHOR

Mare Edwards (to whom correspon-
dence should be addressed) is the
Cbharles Lunsford Professor of Civil
Engineering at Virginia Polytechnic
Institute & State University (Virginia
Tech), 407 Durbam Hall, Blacksburg,
VA 24061; e-mail edwardsm@ut.edn.
He has a BS degree in biophysics from
the State University of New York in Buffalo and MS
and PhD degrees in envirommental engineering from the
University of Washington in Seattle. His areas of inter-
est include drinking water treatment, corrosion, arsenic
removal, and applied aquatic chemistry. Edwards is the
recipient of JOURNAL AWWA outstanding publication
awards in 1994, 1995, and 2005. Simoni Triantafylli-
dou is a research assistant at Virginia Tech.

FOOTNOTES
IMI-406 flar membrane pH microelectrode, Microelectrodes Inc., Bedford,
NH

If you have a comment about this
article, please contact us at
journal@awwa.org.

Chloride-to-Sulfate Mass Ratio Approach: A Utility's Bench-
scale and Full-seale Experience, Proc. AWWA Ann. Conf.,
Dallas.

Kimbrough, D., 2001. Brass Corrosion and the LCR Monitoring Pro-
gram. Jour, AWWA, 93:2:81.

Landers, J., 2006, Getting the Lead Qut. Public Works, April 1,
http:fnana pwmag,comfindustry-newsprint.asp?
sectionlD=775&article!D=284925 {accessad June 22, 2008).

Lytle, D. & Schock, M,, 2005. Formatien of Ph{IV} Oxides in Chlorinated
Water. Jour AWMIA, 97:11:102.

Lytle, D. & Schack, M., 1996. Stagnation Time, Campaosition, pH, and
Orthophosphate Effects on Metal Leaching From Brass. USEPA
National Risk Management Research Labaratory, Ofce. of Res.
& Devel,, EPA/GO0/R-86-103, Cincinnati.

Marifias, B.J,; Bogard, C.L; & Lan, H.-T, 1993, Controf of Drinking
Water Lead Contamination Contributed by Brass Plumbing
Fixtures. Proc. AWWA Ann. Conf., San Antonio, Texas.

Norman, E.; Rabertson, E.; & Ruda, I, 2005, Elevated Blood Lead Lev-
els in Two Children From a Possihle Sols Source of Lead in
Drinking Water in Greenville, N.C. Epi Notes, Vo, 2005-2, Narth
Caralina Dept. of Health & Human Services, Div. of Public
Health, Raleigh, N.C.

Ofiphant, R.J., 1983, Summary Report on the Contamination of Potable
Water by Lead Fram Soldered Joints. Water Research Centre
Engineering, External Rept. 125-E, Swindon, England.

Reiber, S., 1991. Galvanic Stimulation of Corrasion an Lead-Tin Solder
Sweated Joints. Jour. AWWA, 83:7:33.

Reiber, 8. & Dufresne, L., 2006. Effects of External Currents and Dis-
similar Metal Contact on Corrosion From Lead Service Lings.
Rept to US Environmental Protection Agency Region 1), con-
tract 68-C-02-069, work assignment 47. hitpy//www.epa.gov/
delead/Grounding_Effects_Study_Final_November_2008.pdf
{accessed May 4, 2007).

Rennar, R., 2005, Chloramines Again Linked to Lead in Brinking Water.
Envir. Sti. & Technol. http/pubs.acs.org/subscribefjournals/
asthagw/2005/jun/science/rr_chloramines.html laceessed
Jan. 11, 2006}

Schock, M., 1889, Understanding Corrasion Control Strategies for
Lead. Jour AWWA, 81:7:48,

Schoek, M.R; Wagner, ; & Oliphant, R.d., 1996 {2nd ed.}. Corrosion
and Solubility of Lead in Drinking Water in Internal Corrosion of
Water Distribution Systems. AvwaRF/DVGW-Technologiezen-
trum, Denver,

Smith, A.E., 2007. Personal communication.

Triantafyllidou, S., 2006. Addressing and Assessing Lead Threats
in Drinking Water: Nonleaded Brass, Product Testing,
Particulate Lead Occurrence, and Effects of the Chloride-to-
Sulfate Mass Ratio on Corrasion. Master's thesis,

Virginia Polytechnic Institute & State University,
Blacksburg, Va.

2007 © American Water Works Assaciation
EDWARDS & TRIANTAFYLLIDOU | 99:7 « JOURNAL AWWA | PEER-REVIEWED | JuLY 2007 109



RECEIVE

CLERK'S OFFICE
0CT 19 2017

STATE OF ICLIN
Poliution Controllé?)gd

Attachment 7

PUBLIC WATER SUPPLIES: PROPOSED NEW
35 ILL. ADM. CODE 604
R18-17 (RULEMAKING — WATER)

SECOND HEARING, THURSDAY, NOVEMBER 16,2017 AT 9:00 A.M.
CHICAGO AND SPRINGFIELD BY VIDEOCONFERENCE
IPCB SPRINGFIELD HEARING ROOM
CONFERENCE ROOM 1244 N, 15T FLOOR
1021 N. GRAND AVE. E.

NORTH ENTRANCE

PRE-FILED TESTIMONY
SUBMITTED BY:

Capt. Michael D. Curry, PE.
As an individual

803 South Paul Street
Nashville, IL 62263

Work Ph. 618-327-8841
mcurry(@curryassociates.com




vl g S

SUSAN J. MASTEN, SIMON H. DAVIES, AND SHAWN P. McELMURRY

Flint Water Crisis:
What Happened and Why?

here has been much in the news about the water crisis that began
in 2014 in Elint, Mich., and the length of time it took for govern-
THE FLINT RIVER IS A ment officials to react. The elevated levels of lead found in the

' drinking water of residences in Flint have had a profound effect

VARIABLE WATER SOURCE
4 on the level of trust within the community and the state, the
AND THUS A DHALLENEE T0 economy of the region, and the health and well-being of the residents of Flint
TREAT. OVERSIGHTS AND ~ and the surrounding communities. As Eric P Rothstein so aptly stated, “Flint

MISSTEPS COVBINED WiTH  mmatters because the water utility industry can do better. The crisis, tragic in 50
many respects, also presents an opportunity for lasting benefit—benefit from

INHERENT CHEMICAL recognizing that we are Flint” (Rothstein 2016). We have investigated the

CONDITIONS SET THE STAGE ~ chemistry and engineering behind what happened to Flint’s water, why it was
FOR THE HISTORIC WATER corrosive, and the extent to which the system appears to be recovering. This
' analysis-is based on an extensive review of the monthly operating reports

RISIS IN FLINT, MICH. {(MORs) and other reported documents from the water treatment facilities, and
from personal communications with plant operators and managets. -

22 DECEMBER 2016 | JOURNAL AWWA » 108;12 | MASTEN ET AL.

d d MO e A e e

= = S S R N N T s |—\"-ri

R HdP O2 s -baoo0pPpmor

(o = SR <R -




Y

\J

an

the
ect
the
lint
lint
1 SO
om
the
was
*his
s
and

HISTORICAL PERSPECTIVE
The first water distribution system

~in Flint was privately owned and

incorporated as the Flint Water
Works Company in 1883 (Dunbar
8 May 1995). On July 8, 1897, the
City of Flint passed an ordinance
requiring lead pipes: “all connections
with any water mains shall be made
with lead pipe” (Anon. 1897).

The City of Flint purchased the
Flint Water Company in 1912. By

" 1930, Flint River water was being

treated using alum coagulation
before sand filtration, with the plant
rated at 28 mgd (Hardin 1932).
Construction on a new-treatment
plant for the City of Flint began in
1952 and was completed in 1954. At

that point, treatment of the Flint-

River included prechlorination,
coagulation with alum, lime-soda
ash softening, recarbonation, filtra-

" tion, the addition of polyphosphate

for corrosion control, and postchlo-
rination. Taste-and-odor-causing

compounds were removed using _

activated carbon, along with the
addition of ammonia and sodium
chlorite. The plant was rated at a
capacity of 59 mgd, with a maxi-
mum overload capacity of 86 mgd.
The 50th percentile pH, color, and
turbidity of the finished (tap) water
were 10.3, 2, and 0.1 ppm (silica

" scale; approximately equivalent to

0.02 Jtu), respectively. The total and
noncarbonate hardness were 86 and
49 mg/L. as CaCOj3 (calcium carbon-
ate), respectively (Wiitala 1963).

In. 1967, Flint began purchasing
wholesale treated water from the
Detroit Water and Sewage Department
(DWSD). While the water quality of
the Flint River was poor as a result
of unregulated discharges by indus-
tries and municipalities (Leonardi
& Gruhn 2001), the principal rea-
son for the switch was to ensure 2
sufficient quantity of water for the
growing population (Carmody
2016). After 1967, the Flint Water
Service Center (FWSC) was main-
tained as a backup water treatment

facility, treating Flint River water
two to four times a year for periods

of only a few days. The Nationdl
Pollutant Discharge Elimination
System permit dllows the treated
water to be discharged back into the
Flint River. In 2012, the Board of
Water Commissioners for the City
of Detroit approved a resolution

 that would allow the DWSD director

to enter into contractual arrangement

plant, warned in an Apr. 25, 2014,
e-mail to the State of Michigan
Department of Environmental Quality
(MDEQ), “I do not anticipate giving
the OK to begin sending water out
anytime soon. If water is distributed
from this plant in the next couple
weeks; it will be against my direction.”

" . Despite concerns, the FWSC switched

Many warnings and concerns wére voiced
regarding the use of the Flint River as a

community water source.

to allow blending of treated Flint
River water with that purchased
from DWSD as a cost-saving mea-
sure (City of Detroit 2012). While
DWSD and the City of Flint never
entered into a contractual agree-
mient, it is unclear whether blend-
ing of these two different waters
actually occurred.

With the goal of reducing the costs
for treated water (Felton 2016), Flint
officials decided in 2013 to join the
newly formed Karegnondi Water
Authority (KWA), which was con-
structing its own pipeline to transmit
raw water from Lake Huron. In the
interim, the City of Flint had the
option to continue to purchase
treated water from DWSD (whose
source was Lake Huron) or treat Flint
River water at its own facility. After
failing to come to an agreement on a
short-term coptract with DWSD, Flint
decided to use water from the Flint
River and treat it at the FWSC.

- Many warnings and concerns were
yoiced regarding the use of the Flint
River as a community water source.
For example, Brian Larkin, then asso-
ciate director of the (Michigan)
Governor’s Office of Urban and
Metropolitan Initiatives, foretold the
crisis in a Mat. 14, 2014, e-mail mes-

sage to several others in the gover-.

nor’s office: “The expedited time-
frame is less than ideal and could lead
to some big potential disasters down
the road.” Mike Glasgow, laboratory
and water quality supervisor at the

from purchasing and distributing
water from DWSD to treating water
at its facility in Flint. In doing this, the
source water changed from Lake
Huron to the Flint River.

Within a few weeks of the switch,
residents started complaining about
the color, taste, and odor of their
drinking water. In May 2014, they
informed officials that the water was
causing rashes, especially in children
(MDEQ e-mail records). During this
time, red water and discoloration
were observed throughout the distri-
bution system (Veolia North America
2015, Felton 2014), and there was an
unusually large number of water
main breaks (Fonger 2015). General
Motors Corporation complained
about the corrosiveness of the water
on its engine parts and in October
2014 switched to using water from
Flint Township instead of from Flint.

Starting in summer 2014, a number
of violations occurred. Escherichia
coli (E. coli) and total coliform viola-
tions resulted in the issuance of three
boil-water alerts within a 22-day .
period during summer 2014 (Emery
2016; Fonger 2014a, 2014b). As
shown in Table 1, total trihalometh-
ane (TTHM) concentrations at sev-
eral sampling locations exceeded the
80 pg/L regulatory limit during May
and August 2014 (Lockwood, '
Andrews, & Newman 2015). As a

result, the MDEQ requested a pre- - - .

emptive operational evaluation in
September 2014 and notified Flint of

MASTEN ET AL. | 108:12 « JOURNAL AWWA | DECEMBER 2016 23



an initial quarterly violation of the
Safe Drinking Water Act (SDWA)
Disinfection/Disinfection Byproducts
(D/DBP) Rule in December 2014
(Flint Water Advisory Task Force